
 

 

ENVIRONMENTAL MANAGEMENT PLAN 

FOR 

RICE HUSK POWER GENERATION PROJECT 

 

 

 

 

 

EMP REPORT 

 

 

 

Project Proponent Prepared by 

  

Myaung Mya FM Biomass 

Power Co., Ltd. 

E Guard Environmental 

Services Co., Ltd. 

 

 

October, 2019 



 

DISCLAIMER 

This report has been prepared by third party, E Guard Environmental Services for Myaung 

Mya FM Biomass Power Co., Ltd. for the Rice Husk Power Generation Project located at No. 

22, Motesoe Field, Danone Chaung Taung Village, Myaung Mya District, and Ayeyarwaddy 

Region, Myanmar. The report preparation was done inside the framework of Myanmar EIA 

Procedure 2015. 

The analysis works had been done based on the provided data of the proposed plan of project 
[...]
Source: Myaung Mya FM Biomass Power Co., Ltd. 

Figure 1. 4 Proposed Route to Myaung Mya Substation 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

21 

Prepared by E Guard Environmental Services 

 

 
(a) Power House Building 

 
(b) Water Treatment Plant Building 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

22 

Prepared by E Guard Environmental Services 

 
(c) Boiler House Building 

 
(d) Raw Water Reservoir 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

23 

Prepared by E Guard Environmental Services 

 
(e) Guard Pond 

 
(f) Fly Ash Silo 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

24 

Prepared by E Guard Environmental Services 

 
(g) Bottom Ash Silo 

    
(h) Rice Husk Silo 

Figure 1. 5 Site Completion Photos 

Operation Phase: In the implementation program of operation phase, the power plant will be 

included with 7 buildings consisting of rice husk unloading and storing system, boiler 

building, Turbine Generator Building, Circulating Cooling Water System, ash handling 

system, cooling water system, raw water tank, etc.  

At first, required machinery and equipment, furniture and other facilities will be installed in 

the above mentioned power plant layout for the implementation of proposed project.  



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

25 

Prepared by E Guard Environmental Services 

Decommissioning Phase: Demolish activities will be prepared after completion of project 

investment period (70 years). 

1.7 Production Process of 1.8 MW Gross Power Plant 

Generally, it is a 1.8 MW gross electric power generation plant for captive use of power in 

nearby rice mill and rice bran oil factory and rice husk will be used as fuel in the atmospheric 

Fluidized Bed Type Boiler to generate steam which in turn, will be rotate the Turbine 

generator set producing power. The power-generation technology to be used in the project 

will be the Boiler-Turbine-Generator (BTG) method. It is a technology that has already been 

applied in numerous rice-husk power generation projects in other countries and can operate 

continuously. Required raw materials will get from the rice mill, which will use electricity 

distributing from the rice husk power plant by using waste to energy technology and other 

mills if necessary. The steps of the process of the electricity production will be done as the 

following Figure 1. 7. 

The rice husk will be stored in silo with moisture content of about 14–15% and transferred 

the rice husk to the boiler which is atmospheric fluidized bed type combustion through 

pneumatic conveying system. The water from Ywe River storing in the reservoir will be 

passed through the deaerator (A deaerator is a device that is widely used for the removal of 

oxygen and other dissolved gases from the feedwater to steam-generating boilers) for the 

removal of oxygen and other dissolved gases from the feedwater to steam-generating boiler. 

Power boilers are used to heat water and convert it to steam. A boiler consists of: a steam 

pressure vessel; a circulation system consisting of boiler tubes, through which the water 

travels before converting into steam; a combustion system where fuel is burned; a ventilation 

unit for supply of combustion air and discharging hot gases; an air preheater; and other 

auxiliary units. A steam turbine is a device used to convert the thermal energy of steam into 

mechanical energy, by turning the blades of a rotor. Turbines of this kind usually consist of 

various stages, with each stage consisting of a fixed blade (or nozzle), and a rotating blade. 

Steam coming out of the fixed blade or nozzle, expands (or has its direction altered to a high-

speed jet) against the rotating blades, which spins the shaft. Generator converts the 

mechanical energy of a turbine into an electrical output. The emitted steam from the boiler 

will be collected in the turbine and then generated electricity. 

The process flow of the rice husk power generation which is operated in Myaung Mya FM 

Biomass power plant is as follow. The stored rice husk is transferred through conveyer to 

the boiler and burned at the 450 °C. The emitted gas is distilled with treated water and then 

the steam rotates the turbine and generated the electricity by the generator. The fly ash as the 

byproduct of this process will be collected by the electrostatic precipitator (ESP). 

The power plant runs 24 hours for 300 days in a year. The total production amount of 

electricity per year is about 13,075,200 kWh and parasitic load for operation is 1,447,200 

kWh. The net production amount is 11,352,960 kWh for distribution of electricity to 

neighboring mills and National Grid. 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

26 

Prepared by E Guard Environmental Services 

 
Figure 1. 6 Block Diagram for Rice Husk Generation 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.                EMP 

 

27 

Prepared by E Guard Environmental Services 

 

 

 

 

 

 

 

 

    

 

     

 

 

 Exhaust Emission 

                       

 

10.0 CONTROL AND INSTRUMENTATION  

 

8.0 RICE HUSK UNLOADING 

 

3.0 STEAM TURBINE 

 

1.0 BOILER 

 

6.0 CIRCULATING COOLING WATER 

 

5.0 PLANT WATER 

 

9.0 ELECTRICAL SYSTEM  

 

2.0 POLLUTION CONTROL  

 

4.0 ASH HANDLING 

 

Rice Husk Steam 

Main Ash 

Cooling Water Hot Water 

Fly Ash 

Electricity 

Water 

Water 

Figure 1. 7 Process of Rice Husk Power Generation 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

28 

Prepared by E Guard Environmental Services 

1.8 Resources Requirements 

The proposed project required water, rice husk, turbine generator oil, human resources, 

machineries and utilities etc. The details of all major resources required for proposed project 

described in subsequent sections under respective headings. 

1.8.1 Capital Investment 

The proposed project of capital investment are over 3 million USD and 80% of foreign 

investment (Fujita Corporation) and 20% of local (MAPCO). The detail investment plan 

includes building construction, procurement of machineries and equipment etc. and shown 

in Error! Reference source not found.. 

Table 1. 3 Capital Investment of Myaung Mya FM Biomass Power Plant 

Party Amount Number of Shares Shareholding Ratio 

Fujita US$ 2,947,912 
2,947,912 Shares 

(“Fujita Shares”) 
80% 

MAPCO US$ 736,978 
736,978 Shares 

(“MAPCO Shares”) 
20% 

Total US$ 3,684,890 3,684,890 Shares 100% 
 

1.8.2 Electricity Consumption 

Electricity supply would be obtained from the national grid at the initial stage of the 

operation phase and 201kW of parasitic load from the gross capacity for operation phase. 

1.8.3 Water Requirements and Water Treatment System 

The main water consumption of proposed project is for boiler and estimate water 

consumption for boiler of rice husk power plant is 429.5 m3 per day, and 10 m3 is for 

domestic use. The main water intake for operation and construction is from Ywe River and 

will be stored in storage tank through the inlet water treatment system. The drinking water 

will be bought. The flow diagram of water balance that used in a day was shown in Figure 

1. 8. 

Table 1. 4 Water usage of the plant per day 

Item Type of Water Amount (m3/day) 

Daily amount of water use 

For Plant 429.5 

For Office, Toilet 10 

Total 439.5 

Daily amount of wastewater discharge 

Discharge from Plant 46 

Discharge form Office, 

Toilet 
5 

Total 51 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.                EMP 

 

29 

Prepared by E Guard Environmental Services 

 
Figure 1. 8 Flow Diagram of Water Balance



Proposed by Myaung Mya FM Biomass Power Co., Ltd.                EMP 

 

30 

Prepared by E Guard Environmental Services 

Figure 1. 9 Raw Water Intake Routing



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

31 

Prepared by E Guard Environmental Services 

1.8.3.1 Raw Water Clarification  

First Raw Water Transfer Pump (P – 1A/B) will be started and it will feed raw water to 

the Cascade Aeration (CA) to reduce the iron level, before entering the aeration tank, 

Hypochlorite or Poly Aluminum Chloride dosing will take place into the raw water storage 

tank. (P – 1A/B) suction and discharge will be interlocked with its Pneumatic air operated 

Butterfly valve. As per the PLC program, valve will open along with the pump. The layout 

of water treatment plan was found out in APPENDIX X: WTP General Layout. 

pH reducer, Alum and Lime will be dosed into the raw water. All dosing pump will be 

interlocked with the RWTP. 

 
Figure 1. 10 Diagram of pH reducer 

From aeration tank, water will be stored into the flash mixer, and then it will enter to the 

Flocculation Chamber (FC) and Tube Settler. Agitator of Flocculation Chamber will be 

started along with the RWTP –1/ 2. After that, water will enter to the Tube Settler (TS) where 

the large particle will settle down. Two manual valves will be kept at the drain of FC and 

TS. From the TS, water will be stored into the Clarified Water Storage Tank (CWST). 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

32 

Prepared by E Guard Environmental Services 

 
Figure 1. 11 Diagram of Flocculation Chamber 

1.8.3.2 Pre-treatment 

From the CWST, water will be pumped through the Clarified Water Transfer Pump (P – 2 

A/B) to the Dual Media Filter to remove the turbidity and suspended solids of water. Then, 

it will pass through the Activated Carbon Filter to reduce the color, odor and smell. Green 

auto valves should be opened for the service mode. Red valves will remain close. P – 1 A/B 

will have auto timer and it will be programmed by the PLC through which it will 

automatically interchange its time of operation.  

 
Figure 1. 12 Diagram of Filter Systems 

For the backwash purpose of Filter Feed Pump (P – 2 A/B) will collect the water from 

Clarified Water Storage Tank (CWST). At the time of the Back Washing green colored valve 

will be opened and red marked valves will remain close as per the PLC. Both vessels will be 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

33 

Prepared by E Guard Environmental Services 

backwashed individually and backwash water will be discharged at the drain. Before 

backwashing air release valve will open to release the air and overflow water. 

 
Figure 1. 13 Diagram of Filter Feed Pump 

For the rinse purpose, also P – 2 A/B will be on operating condition. Filter (DMF and ACF) 

will be rinsed by the clarified water. Green colored valve will be opened and red marked 

valves will remain close by the PLC. There will be a common rinse for both vessels. Rinsed 

water will be discharged at the drain. 

1.8.3.3 Water Softening Plant 

After getting the signal from PLC, Softener Feed Pump (P – 4 A/B) will collect the filtered 

water from the FWST to the Softener (SOF). For the service purpose, green marked auto 

valve will open and red marked auto valve will remain close. After the SOF, softened water 

will be stored into the Softened Water Storage Tank (SWST). 

 
Figure 1. 14 Softened Water Storage Tank 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

34 

Prepared by E Guard Environmental Services 

After 16 hrs of softener operation softener regeneration will be required. Before the 

regeneration backwash is needed to drain the unwanted particle which can be caused of 

improper regeneration of softener resin. For the backwash purpose, green marked auto valve 

will open and red marked auto valve will remain close at the same time air release valve will 

also open. P – 4 A/B will supply the water for backwash. 

 
Figure 1. 15 Diagram of Softener regeneration 

After completion of backwash regeneration should be started. For backwash purpose green 

marked auto valve will open and red marked auto valve will remain close. P – 4 A/B will 

supply the power water and NaCl solution will be prepared in regeneration tank (RT). 

 
Figure 1. 16 Diagram of Regeneration Tank with NaCl solution 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

35 

Prepared by E Guard Environmental Services 

1.8.3.4 Cooling Tower Make Up Line 

Softened water will be suctioned by the Softened Water Transfer Pump or Cooling Tower 

Make Up Pump (P – 5 A/B) from the SWST and it will be fed primarily to the Cooling Tower 

Basin (CT Basin). 

 
Figure 1. 17 Cooling Tower Make Up Line 

1.8.3.5 Reverse Osmosis System 

After pumped by the Cooling Tower Make Up Pump water will pass through the 5µ and 1µ 

will be restricted, then water will be stored into the Buffer Tank. Before entering the Buffer 

Tank anti-scalant and acid will be dosed. 

 
Figure 1. 18 Diagram of Reverse Osmosis System 

Thereafter, water will be pumped through the RO high pressure pump to the Reverse 

Osmosis module. RO Module will have two numbers of RO membranes to get low TDS 

water. Reverse Osmosis Module has continuous permeate outlet and reject outlet. Permeate 

water from the permeate outlet will be stored into the Permeate Water Storage Tank and 

certain quality of reject from the reject outlet will be re-circulated into the Buffer Tank and 

remaining quantity will be drained out. 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

36 

Prepared by E Guard Environmental Services 

 
Figure 1. 19 Diagram of RO Module 

1.8.3.6 Cleaning of RO System 

For the RO cleaning purpose, cleaning solution will be prepared into the cleaning tank and 

solution will be fed by the RO high pressure pump to the RO module through the RO reject 

line. Water will come out through the RO permeate line again it will enter to the cleaning 

tank. 

 
Figure 1. 20 Diagram of Cleaning of RO System 

1.8.3.7 Electro De-ionized Unit 

After storing into the RO permeate water (low TDS water), it will be pumped to the Electro 

De-ionized unit. EDI unit will remove the residual salts and aqueous species from water. 

EDI unit will also have two numbers of outlet permeate outlet and reject outlet. EDI permeate 

water will be stored into the Demineralized Water Storage Tank (DMWST). 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.         EMP 

 

37 

Prepared by E Guard Environmental Services 

 
Figure 1. 21 Diagram of Electro De-ionized Unit 

1.8.3.8 DM Water Transfer 

EDI permeate water or DM water will be stored into the two numbers of DM water storage 

tank (DMWST). DM water will be transferred by the DM Water Transfer Pump (P – 10 

A/B). 

 
  Figure 1. 22 Diagram of DM Water Transfer 

 

 



Proposed by Myaung Mya FM Biomass Power Co., Ltd.                EMP 

 

38 

Prepared by E Guard Environmental Services 

Table 1. 5 Machineries and equipment lists of Rice Husk Power Plant 

NO. LIST OF ITEMS QUANTITY 
UNIT PRICE 

(USD) 

TOTAL 

VALUE 

SOURCE 

LOCAL IMPORT 

1 Boiler, its Auxiliaries and Ancillaries Equipment 1 627,404.00 627,404.00  Brand New 

2 Pollution Control Equipment with Accessory 1 91,020.00 91,020.00  Brand New 

3 Boiler water System (Power Cycle) 1 7,000.00 7,000.00  Brand New 

4 
Fuel (Rice Husk) Handling System Form Storage Silo to Fuel 

Bunker at Boiler 
1 25,000.00 25,000.00  Brand New 

5 Ash Handling System with Accessory 1 57,400.00 57,400.00  Brand New 

6 Plant Water System with Accessory 1 210,740.00 210,740.00  Brand New 

7 
Circulating and Auxiliary Cooling Water (CCW) System with 

Accessory 
1 32,800.00 32,800.00  Brand New 

8 Plant Piping System and valves 1 48,000.00 48,000.00  Brand New 

9 Air Compressor with Accessory 1 15,500.00 15,500.00  Brand New 

10 Hydrant System with Accessory 1 9,860.00 9,860.00  Brand New 

11 Crane for Turbine Generator Building 1 34,500.00 34,500.00  Brand New 

12 Rice Husk Unloading & Storing System with Accessory 1 142,280.00 142,280.00  Brand New 